
 

 

 

 
*Corresponding Author: Didem Okutman Tas (okutmand@itu.edu.tr) 

Efficient organic carbon utilization for combined nutrient removal and biogas 

production in hybrid biofilm activated sludge process 
 

G. Insel1, G. Gunes2, E. Ubay Cokgor1, D. Guven3, G.E. Zengin1, A. Erdincler4, D. Okutman Tas1* 

 
1Istanbul Technical University, Environmental Engineering Department, 34469, Maslak, Istanbul, Turkey 
2Ministry of Environment and Urban Planning, Ankara. 
3Istanbul Technical University, Civil Engineering Faculty, Applied Biopolymer and Bioplastics Production 

Technologies Research Center, Istanbul, Turkey 
4Bogazici University, Environmental Engineering Department, Istanbul, Etiler 

 

 

ABSTRACT 

Moving bed biofilm technology is a successful and promising biological treatment process considered 

for eco-friendly management of wastewaters. In this study, a hybrid moving bed biofilm pilot plant was operated 

and obtained results were compared with simulation results of two biological processes: a conventional 

biological nutrient (CBNR) system and a hybrid moving bed biofilm reactor (HAS-MBBR). Both systems were 

designed and simulated with an influent flowrate of 100,000 m3/day. Pilot-scale application and simulation 

outputs indicated that HAS-MBBR system requires 40% less reactor volume than the CBNR system. Pilot plant 

and simulation studies emphasized the efficacy of organic carbon entrapment (87%) with HAS-MBBR to 

improve the biogas production potential in anaerobic systems. Investigation of the economic aspects indicated 

that HAS-MBBR system has a lower operating cost (i.e., 9% less air requirement, 39% less mixing energy 

requirement, no need for internal recirculation pumps, and produces more energy by anaerobic digestion) then 

the CBNR. Therefore, the HAS-MBBR system was more effective and attractive option for the treatment of 

municipal wastewater in terms of capital expenditures (CAPEX) and operational expenditures (OPEX) within 

the circular economy. 

 

Keywords: Organic carbon diversion, hybrid activated sludge configuration, moving bed bioreactor, 

denitrification potential.     

 

INTRODUCTION 

 

 Biological wastewater treatment processes are still developing technologies motivated by increasing 

wastewater treatment needs and goals. Increasing pressure on nutrient discharge had led to the new implementation 

of advanced biological treatment processes in recent years. Nutrient removal targeted biological treatment 

processes have the ultimate economical advantage, both in terms of capital investment and operating costs for 

municipal wastewater treatment. Organic carbon redirection for biogas production targeting energy recovery from 

waste has become the ultimate goal for sustainable wastewater management [1].  However, the overall 

sustainability of conventional single sludge activated sludge systems (CAS) do not satisfy both nutrient removal 

with effective use of organic carbon. Besides that, energy and land requirements also discourage the utilization of 

conventional plant designs especially in crowded agglomerations. 

 An important drawback for conventional activated sludge (CAS) process is that around 60% of the 

operating cost is attributable to the energy consumption [2]. Conventional treatment systems are extremely energy 

demanding systems and increases in energy costs will remarkably increase the costs of these treatment systems. 

Additionally, conventional aerobic biological treatment processes produce large amount of waste that pose further 

cost requirement for disposal [3-4]. Waste sludge from different biological systems reveals that the biomass 

structure and concentration plays a major role in sludge digestion and biogas production. The present approach in 

wastewater treatment plants prefers the nutrient removal system coupled with old-fashioned primary sedimentation 

nearly 25-30% of inlet organic matter load could be directed to anaerobic digestion process. Although, bio-

flocculation capability of activated sludge favours the organic carbon capture for biogas production at low sludge 

age conditions, high rate system namely the “A-Process” still suffers from biomass separation in the final 

clarification phase [1,5-6]. Accordingly, there is still a demand for those systems’ improvement to be complied 

with strict discharge limits. In this respect, hybrid systems integrated with biofilm processes could serve as a viable 

alternative for cost-effective and reliable process upgrades. 

 Hybrid systems (i.e., moving bed bioreactor, MBBR, integrated fixed film activated sludge, IFAS), gained 

attention since they improved nutrient removal efficiency over conventional suspended activated sludge systems 

[7]. MBBR, IFAS systems can be used for a variety of reasons, including enhanced COD removal, enhanced 

nitrification, enhanced N removal, enhanced biological P removal, improved settling, reduced footprint, improved 

operational stability [8]. MBBR was introduced for biological treatment of different types of wastewater, and it 

has been successfully used in treating domestic and industrial wastewater with recalcitrant character [9-10]. MBBR 



 

 

 

 

is a suitable system for treated wastewater reuse [11]. Hybrid systems are simple to operate, compact, easily 

retrofitted with a small footprint, low capital cost, and stable under load variations. MBBR technology may easily 

facilitate the operation of the system with no additional construction and can be integrated in a combined system 

of wastewater treatment, enabling the development of a specific attached biomass on the carriers [12]. Different 

commercial carrier technologies (i.e., Bio-2, Linpor®, Captor®, HybasTM) have been integrated with activated 

sludge processes namely called as Integrated Fixed Activated Sludge IFAS systems [13]. 

Hybrid systems are advantageous through entrapping and diverting organic matter before oxidizing it in 

subsequent aerobic phases [14-15]. The process efficacy in the hybrid systems allow working at low sludge 

retention times holding the biomass on the carrier for longer times which could also let to efficient biogas recovery. 

The comparison of the three sludge sources originating from suspended biomass (i.e., activated sludge process) 

and attached biomass (i.e., moving bed bioreactor (MBBR), and packed bed biofilm (PBBR) reactors indicated 

that the attached growth processes were more manageable in aerobic digestion process as they would create a small 

footprint due to the lower hydraulic retention time (HRT) [16]. Efficient nutrient as well as specific pollutants 

removal performances were obtained experimentally in the literature with hybrid activated sludge systems [10,17-

18].  

 In the present study, a plant-wide simulation approach has been tested to investigate the nutrient removal 

efficiency and biogas production potential by applying organic carbon redirection in a Hybrid Activated Sludge-

Moving Bed Bio-Reactor (HAS-MBBR) system in comparison to Conventional Biological Nutrient Removal 

(CBNR) system, by means of the follow-up of our previous study [14] and patented technology [19]. The capital 

expenditures (CAPEX) and 15 years of operational expenditures (OPEX) for the proposed treatment configuration 

was also evaluated. Within the scope of this study it is proposed an innovative, cost-effective, sustainable and 

integrated solution to resolve the design and operational problems related with wastewater treatment surrounded 

by the zero discharge and circular economy approach. 

 

MATERIAL AND METHODS 

 

Pilot Studies 

The objective of the pilot study was to illustrate organic carbon diversion from raw sewage that is used for nitrogen 

removal and enhanced biological phosphorus removal processes without requiring internal recirculation for nitrate.  

The hybrid biofilm pilot plant was located at the headwork of a full-scale municipal wastewater treatment plant in 

Istanbul. Raw wastewater (7 m3/day) is introduced to anaerobic mixing tank followed by a reactive primary 

sedimentation tank [14]. The return sludge (RAS) and influent wastewater are mixed in the anaerobic tank (1.1 

m3) in which the soluble organic matter is pre- stored and particulate organic matter is adsorbed by active biomass. 

The mixture is sent to the primary clarifier for separation of organic carbon. Nitrogen rich supernatant is directed 

to biofilm nitrification tank (MBBR) (1.4 m3). Ammonia (NH4-N) is completely oxidized to nitrate in biofilm tank. 

Organic carbon rich sludge stream and nitrified stream are further mixed in denitrification tank (1.0 m3).  Post-

aerobic tank is placed to eliminate remaining COD and nitrogen gas (N2) prior to final clarification. The return 

activated sludge is sent back to anaerobic tank for mixing with raw influent. MBBR biofilm media was used in 

biofilm reactor. Dissolved oxygen concentration in MBBR tank is kept around 2-3 mg/L by means of 9″Aquaflex, 

EPDM diffusers bubbled with 200 Nm3/h centrifuge blower.  The mixing in anaerobic and anoxic tanks were 

provided by vertical mixers.  

 

Process Configurations and Simulation 

The patented hybrid process [19] used in this study consists of 2-sludge system (Figure 1a). This hybrid process 

configuration enables to integrate nutrient removal (nitrification-denitrification and phosphorus removal) through 

carbon diversion by bio-flocculation and primary sludge fermentation. The separation of organic carbon and 

nutrients at the head of the system adds promising advantages over single sludge systems. A distinguishing feature 

of the first segment is that the bio-flocculation property of high rate activated sludge is used to divert 85-90% of 

organic matter from the main stream without aeration. Different from high rate “A” system [1], the raw influent is 

mixed with a fraction of return activated sludge followed by intermediate reactive clarifier [14-15,20]. In this 

manner, no soluble biodegradable COD required for EBPR is consumed, but internally stored by phosphorus 

accumulating organisms (PAOs). The following process segment includes the biofilm reactor equipped with 

MBBR system providing that (low) nitrification capacity is no more a limiting factor for sizing the overall 

bioreactor. Ammonia rich supernatant after reactive (intermediate) clarifier is introduced to MBBR reactor for 

converting NH4-N to NOX form. However, the phosphorus passes through the biofilm (MBBR) reactor and is 

introduced to subsequent anoxic reactor where the effluent of biofilm (MBBR) is mixed with settled organics rich 

sludge from reactive clarification phase. The final aeration phase must oxidize remaining soluble COD with 

flushing the N2 gas for efficient clarification before discharge. Compared to single sludge systems, nitrate 

recirculation is not required for denitrification, since the proposed configuration (HAS-MBBR) is operated as post 

denitrification. The excess sludge can be withdrawn from the sludge streams of reactive primary and/or final 



 

 

 

 

clarifier to be processed in anaerobic digestion. Figure 1 presents the model configuration of the two systems; the 

HAS-MBBR (a) and Conventional BNR (5-Stage Bardenpho) system (b) integrated with anaerobic sludge 

digestion. The conventional system designed with a RAS denitrification reactor to deplete nitrate before Bio-P 

reactor. Therefore, the RAS denitrification unit has to be placed in both configurations for the accurate comparison 

of the EBPR capacity of the two systems [21].  

 

 

 

 
 

Figure 1. Sumo layouts for (a) HAS-MBBR (b) CBNR 

 

Model simulation and design of both systems were carried out using SUMO® software [22] considering the influent 

flowrate of 100,000 m3/day (26.4 MGD). The encrypted biofilm model in SUMO® software was used to simulate 

processes in a plant-wide approach including biofilm system. The fixed biofilm model encrypted in SUMO 

consists of (i) diffusion of soluble/colloidal compounds (ii) displacement of particulate states through the biofilm 

layers, (iii) attachment of particulate states from the bulk to the biofilm surface layer and (iv) internal transfer of 

particulates between the granule layers, (v) detachment of particulate components from the outer layer of the 

biofilm. The kinetic model used in this study was SUMO1 taking into account single step nitrification-

denitrification processes including EBPR processes.  

 

Shortly, the nitrate nitrogen (NO3-N) can be used as electron acceptor by ordinary heterotrophic organisms (OHO), 

glycogen accumulating organisms (GAO), PAOs. The OHO and PAOs can ferment readily biodegradable COD, 

SB into VFA. The separation of biomass is modelled according to 3-exponential function settling model available 

in SUMO. The wastewater characteristics for Istanbul is adopted for comparison of configurations. The average 

total COD and TKN concentration was measured to be 610 and 55 mg/L respectively. In simulation study the 

COD fractions considered for municipal wastewater are summarized in Table 1. 

 

Table 1. COD fractions for referred municipal wastewater  

 

Parameter Concentration, mg/L Fraction, % of CT 

Total COD, CT 610 
 

Soluble COD, ST 180 30 

Soluble inert COD, SI 35 5 

Readily biodegradable COD*, SB 125 20 

Slowly biodegradable COD, XB 370 60 

Particulate inert COD, XI 60 15 

*Total VFA: 70 mgCOD/L 

a 

b 



 

 

 

 

 

 

The kinetic and stoichiometric parameters obtained for İstanbul municipal wastewaters were used in this study 

[14,23]. The maximum growth rate of nitrifiers were estimated to be 0.55 day-1 at 20C previously reported by 

Güneş et al. [14]. In addition, the maximum hydrolysis rate (kh) was experimentally determined as 1.2 day-1 

comparably lower than its default suggested by Henze et al. [24]. The design parameters including reactor volumes, 

main equipment capacities were compared with effluent qualities of both systems.  

 

Cost Analysis  

The cost of proposed HAS-MBBR system was analyzed in terms of capital (CAPEX) and operating expenditures 

(OPEX) in comparison to the CBNR systems. The comparison of CAPEX depends merely on civil and 

electromechanical works at construction phase. Land expropriation, excavation-foundation costs, taxes, and other 

levies are excluded from the estimated investment costs. OPEX considers the energy consumption due to aeration, 

mixing, internal recirculation and other processing units and energy production from biogas that was produced in 

anaerobic digesters. It should be noted that personnel and equipment maintenance costs were not considered in 

OPEX calculations. Treatment plant configurations were compared based on investment (CAPEX) and 15 years 

of operation covering a reasonable economical life of mechanical equipment. Total energy produced (Heat and 

Electricity) with biogas from mesophilic anaerobic digestion (MAD) was also considered as a revenue in the 

operation. Construction and installation unit prices promulgated by Ministry of Environment and Urban Planning 

of Turkey [25] were used in cost calculations.  

 

 

RESULTS AND DISCUSSION 

 

Pilot Plant Operation and Mass Balances 

The performance of the pilot plant together with the calculated mass balances were given in Figure 2.  The results 

presented for the pilot plant operation belong to the summer season (20°C). The pilot plant receives wastewater 

with influent COD and TKN concentrations of 534 mg/L and 72 mgN/L, respectively. The effluent COD 

concentration after the primary reactive clarifier was measured as 71 mg/L, indicating that about 87% of influent 

COD could be diverted via bio-flocculation and gravity sedimentation before biofilm nitrification. The soluble 

COD concentration was reduced from 226 to 56 mg/L during mixing and sedimentation step. The complete 